

CIN:U74220DL1998PLC092698

TEST REPORT

Test Report Issued To:

INDIAN ART VILA

D-278, MEERA MARG, BANIPARK,, JAIPUR, RAJASTHAN,
INDIA, 302016,

Test Report No:

D191126014/D191126014-1

Date of Issue:

27-Nov-2019



Sample Booking/Receipt Date:

26-Nov-2019

Date of Start of Testing:

26-Nov-2019

Date of Completion of Test:

27-Nov-2019

Customer Relationship Number

45744

Sample Description :

COPPER BOTTEL



Customer Reference No

Kind Attention :

GARIMA

E-Mail:

indianartvilla@gmail.com

Contact No:

9783986111

Sample Condition :

NA

Sample Quantity (Approx) :

NA

Sample Size (Approx) :

NA

SAMPLE NOT DRAWN BY OUR LABORATORY. THE RESULTS RELATE ONLY TO THE ITEMS TESTED

Report Issued By

Authenticity of report can be verified by mail at verification@spectrolab.in

This is a Digitally Signed Report and hence doesn't require Physical Signature.

Spectro Analytical Labs Limited, E-41, Okhla Indl. Area, Phase-II, New Delhi-110020(India)

Phone :+91-11-40522000, 41611000 || Web: www.spectro.in|| Email: care@spectro.in

ISO 9001:2015, ISO 14001:2015 & ISO 45001:2018 Certified Laboratory

Please refer to our Website <http://www.spectro.in/spectro-policies.html> for Terms & Condition

Chemical Composition Analysis

ID-D191126014-1

<u>S. No</u>	<u>Tests Name</u>	<u>Results (%)</u>	<u>Test Method</u>
1.	Copper (as Cu)	99.6	IS-440-1964
2.	Zinc (as Zn)	0.36	

-- End of Test Report --



Analyst Signature



Authorised Signatory